
1

Ver: 1.8

SWEEPING
SUCTION MACHINE 

PARTS 
CATALOG 



2



3

Indeks
Symboler
1/2 Tredoring  27
1/4 Tredoring  27
3 pole plug  35
6mm Locknut  6
6 Way Valve  8
7 pole plug  35
8mm Flat Washer  6
12mm Bushing  6
12mm facet washer  25
12mm Flat Washer  6, 8
12mm Locknut  6, 8
12x25 Recessed FZB  25
12x25 Unbraco  25

A
Adapter  21
Adapter Horn  26
Adjust cap for the suction head  13
Adjust front wheel  6
A-frame she cat 0  7
A-frame she cat 1  7
Angle piece  9
Arm to motor  11
Axel  18

B
Bearing  11, 34
Bearing for suction head  12
Big wheel for suction head  13
Bolt  24
Bolt brush 8x170  14
Bolt for end cover  13
Bottom Frame  28
Bottom Frame suction box  18
Bracket  13
Bracket 1 front wheel  6
Bracket 2 front wheel  6
Bracket for hydraulic motor  15
Bracket for Rear coupling (Unit)  24
Bracket front wheel  6
Bracket plate for Rear coupling (Unit)  24
Brush  14
Bush  11, 14

C
Center bracket  8
Centre coupling suction Wing  16
Centre section front  7
Clamping fittings  27
Clips  21
Console arm Left  11
Console arm Right  11
Console for arm  11
Coupling for suction tube Rear  23
Coupling rear  25
Cover plate behind  29

Cover plate under cab  24
Cover suction wing  new  32
Cover suction wing old  32
Cyclone House  17
Cylinder for sweep arms  34
Cylinder for tip  34

D
Door suction box  18
Drain pipe  27
Drain pipe 2  27

E
End cover for suction head  13
External hose clamp  21
External suction compleat  20
External suction head  20, 21
External suction head holder  21
External suction hose  20

F
Filling water tank  22
Flat Washer 8,4x25x2  11
Front Bracket  8

G
Gasket for external suction head  20, 33
Guide plate horn  25

H
Handle for external suction hose  20
Handle front wheel  6
Hatch  18
Hatch mounting  24
Hatch rear coupling  24
Hinge  26
Horn tap 4mm  23
Horn tap 5mm  23
Hose Clamp  10, 12, 17, 20, 22, 23, 25, 31
Hose Extern  31
Hose Extern new  31
Hose Front  31
Hose protection  28
Hose Tank  31
Hose Under Cabin  31
Hydraulic motor 14 cc  15
Hydraulic motor  17 cc  15

L
Large rubber strip for Door  33
Lid for external suction hose  20
Lock  26
Lock bottom frame  28
Lock Clips  23
Lock plate  25
Lock plate 4mm  23
Lock plate 5mm  23
Look Suction hose coupling  10
Lower arm  11



4

M
M5 Flat Washer  8, 10, 24
M5 Locknut  8, 10
M5x10 Bottonhead  10
M5x16 Unbraco  8
M6 Flat Washer  24, 27
M6 Spring Washer  24
M6x10  24
M6x25  27
M6x35  27
M6x40 Bolt  6
M8 Flat Washer  8
M8 Locknut  8, 24
M8 Spring washer  8
M8x16  11
M8x20  8
M8x20 Bolt  8
M8x50  8
M8x50 Bolt  6
M10 Flat Washer  13
M10 Spring Washer  13
M10x20  13
M12 Flat Washer  11, 13, 23
M12 Locknut  11
M12 Spring Washer  13
M12x25 Unbraco  23
M12x30 Unbraco  13
M12x35  23
M12x45  8
M12x45 Unbraco  11
M12x90  6
M14 Flat Washer  15
M14 Locknut  15
M14x35  15
Motor bracket  8
Mount for suction head  8
Mounting plate side Brush  30

N
Nagle  11, 34
Nippel  8, 9, 27
No return valve  15
Nozzle Mount long  9
Nozzle Mount small  9
Nut  26
Nut for front horn  25

O
Oil pipe Left  27
Oil pipe Right  27
OMP  50  motor  14
OMP 100 motor  14
OMP 160 motor  11
O-ring  23, 24, 34
O-ring seal  25
Overload valve  15
Overload valve blok  15

P
Pipe holder  27
Plate suction box  19

R
Radiator grille  26
Rear coupling (Unit)  24
Rem  22
Ring Split  25
Rubber cover suction wing  33
Rubber List  21
Rubber list cyclonic House  17, 33
Rubber list door suction box  18
Rubber Lock  20
Rubber Mount  24

S
Screw for cover  29
Seal kit hydraulic motor  15
Shaft  21
Shaft tap  15
Side Brush  30
Small rubber strip for Door  33
Small wheel for suction head  13
Spindle Ex. Fork and Wheel  6
Spindle front wheel  6
Spring  24
Spring for external suction head  20
Spring for Rear coupling (Unit)  24
Sticker  18
Suction box  18
Suction Head  12
Suction hose coupling  10
Suction hose Rear  22
Suction Wing  16
Swivel 1/2  27
Swivel 1/4  27
Swivel holder  27
Swivel wheel for trolley  29

T
Tap to the front horn  25
Tee piece  9
Trolley for sweep suction 2030/2040  29
Trolley for sweep suction 2045  29
Trolley for sweep suction 2060  29

U
Upper arm Left  11
Upper arm Right  11

V
Valve Connector  8

W
Water Filter  9
Water line 8 mm  9
Water Nozzle  9
Water Pump  9
Water Tank Left  22
Water Tank Right  22
Wheel fork  6
Wheel for trolley  29



5



6

KEY PART CODE DESCRIPTION DIV.

1 FS7410 Adjust front wheel
2 FS7402 Wheel fork
3 FS7403 Spindle Ex. Fork and Wheel 
4 FS7403A Spindle front wheel
5 FS7403B Handle front wheel
6 FS7404 Bracket front wheel
7 BM2011 6mm Locknut
8 BM1138 M6x40 Bolt
9 FSF510 Bracket 1 front wheel
10 FSA59 Bracket 2 front wheel
11 BM1350 M8x50 Bolt
12 BM2620 8mm Flat Washer
13 BM2041 12mm Locknut
14 BM2630 12mm Flat Washer
15 FS7415 12mm Bushing
16 BM1642 M12x90

FIG. 1 FRONT SUPPORT WHEEL

12

3

5
4

7

6 8

9

11 12 13 14

10

1615



7

KEY PART CODE DESCRIPTION DIV.

1 FSA38 Centre section front
2 ST4022 A-frame she cat 0
3 ST4025 A-frame she cat 1

FIG. 2 CENTRE SECTION FRONT

1



8

KEY PART CODE DESCRIPTION DIV.

1 FSF54 Motor bracket
2 FSF29 Center bracket
3 BM1322 M8x20 Bolt
3a BM2730 M8 Spring washer 
3b BM2620 M8 Flat Washer
4 BM1734 M12x45
4a BM2540 12mm Flat Washer
4b BM2041 12mm Locknut
5 FSF2131 Front Bracket
6 BM5340 M5x16 Unbraco
6a BM2610 M5 Flat Washer
6b BM2006 M5 Locknut
7 BM1322 M8x20
7a BM2730 M8 Spring washer
7b BM2021 M8 Locknut
8 FSA58 Mount for suction head
9 BM1350 M8x50
9a BM2620 M8 Flat Washer
10 HYD4715 Nippel                       (10a HYD5314)
11 HYD9810 6 Way Valve
12 HYD2250 Valve Connector

FIG. 3 PARTS SECTION FRONT

1

3

2

4

5

6

7 8
9

10

11 1210a



9

KEY PART CODE DESCRIPTION DIV.

1 MOT9141 Water Filter
2 BM5335 Hose Clamp
3 FS4090 Tee piece
4 HYD4715 Nippel
5 FS5014 Nozzle Mount long
6 FS5010 Nozzle Mount small
7 FS4107 Nippel
8 FS4086 Angle piece
9 FS4050 Water Nozzle

10 FS4080 Nippel
11 FS8012 Water Pump
12 FS1710 Water line 8 mm 1 Meter

FIG. 4 WATER PARTS 

2

3

4

5

6

8

7

9 10 10

11

12

1



10

KEY PART CODE DESCRIPTION DIV.

1 FS7386 Suction hose coupling
2 FS1690 Hose Clamp
3 DIV2112 Look Suction hose coupling
3a BM5397 M5x10 Bottom head
3b BM2610 M5 Flat Washer
3c BM2006 M5 Locknut
4 FS7385 Suctionhose coupling - Chassis

FIG. 5 SUCTION HOSE PARTS

1

2

3

4



11

KEY PART CODE DESCRIPTION DIV.

1 FS2010 OMP 160 motor
2 FSF86 Arm to motor 

3L FSF80L Upper arm Left 
3R FSF80R Upper arm Right 
4 FSF82 Lower arm 

5L FSF81L Console arm Left
5R FSF81R Console arm Right
6 BM1318 M8x16
6a BM2810 Flat Washer 8,4x25x2
6b ST9021 Bearing
7 BM5250 M12x45 Unbraco 
7a BM2630 M12 Flat Washer
7b BM2041 M12 Locknut
8 FS6410 Bush
9 FS6730 Nagle
10 FS6405 Bush
11 FS6415 Bush
12 FS6720 Nagle 
13 FSF2131 Console for arm

FIG. 6 ARM PARTS SECTION FRONT

1

2

3

6

47 8
9

10

11

5

1213



12

KEY PART CODE DESCRIPTION DIV.

1 FS7010 Suction Head
2 HYD2350 Bearing for suction head
3 FS1690 Hose Clamp

FIG. 7 SUCTION HEAD

12

3



13

KEY PART CODE DESCRIPTION DIV.

1 FSF27 End cover for suction head
2 FSF84 Adjust cap for the suction head 
3 FS7407 Big wheel for suction head
4 FS7405 Small wheel for suction head
5 BM5402 Bolt for end cover
6 BM1518 M10x20
6a BM2735 M10 Spring Washer 
6b BM2625 M10 Flat Washer
7 BM5250 M12x30 Unbraco
7a BM2740 M12 Spring Washer
7b BM2630 M12 Flat Washer
8 BM1518 M10x20
8a BM2735 M10 Spring Washer
8b BM2625 M10 Flat Washer
9 FSA58 Bracket

FIG. 8 PARTS SUCTION HEAD

1 2

3
4

5

8

6

9

7

10



14

KEY PART CODE DESCRIPTION DIV.

1 FS2015 OMP 100 motor
1A FS2014 OMP  50  motor
2 FS1530 Brush
3 FS6505 Bush
4 BM1276 Bolt brush 8x170
5 FS6510 Bush

FIG. 9 PARTS SUCTION HEAD

1

2

3

4

5



15

KEY PART CODE DESCRIPTION DIV.

1 FSA49 Bracket for hydraulic motor
2 FS2020 Hydraulic motor 14 cc
2a FS2019 Hydraulic motor 17 cc  
3 FS2025 Shaft tap
4 BM2635 M14 Flat Washer
4a BM2051 M14 Locknut 
4b BM1918 M14x35
5 FS2715 No return valve
6 FS2710 Overload valve
7 FS2712 Overload valve blok
8 FS2021 Seal kit hydraulic motor 

FIG. 10 SUCTION HYDRAULIC MOTOR

1

2

4

3

6 7



16

KEY PART CODE DESCRIPTION DIV.

1 FS1450 Suction Wing
2 FS1452 Centre coupling suction Wing

FIG. 11 SUCTION WING

1

2



17

KEY PART CODE DESCRIPTION DIV.

1 FSA24 Cyclone House
2 GU6070 Rubber list cyclonic House
3 BM9249 Hose Clamp

FIG. 12 CYCLONE HOUSE

1

2

3



18

KEY PART CODE DESCRIPTION DIV.

1 FS1037 Hatch
2 DIV5052 Sticker 
3 FS1035 Door suction box
4 FS8211 Rubber list door suction box 
5 FSA310 Bottom Frame suction box
6 FS1010 Suction box
7 FS6723 Axel 

FIG. 13 SUCTION BOX

1

3

2

4

6

5 7



19

KEY PART CODE DESCRIPTION DIV.

1 FS1045 Plate suction box

FIG. 14 SUCTION BOX

1



20

KEY PART CODE DESCRIPTION DIV.

1 FS9650 External suction head
2 FS1600 External suction hose
3 FSA23 Lid for external suction hose
4 GU4090 Gasket for external suction head
5 ST9015 Spring for external suction head
6 BM9249 Hose Clamp
7 FS5556 Handle for external suction hose
8 DIV8038 Rubber Lock

9 FEG1120 External suction compleat 

FIG. 15 EXTERNAL SUCTION HOSE

1

5

4

2

3

6

7

8



21

FIG. 16 EXTERNAL SUCTION HOSE

KEY PART CODE DESCRIPTION DIV.

1 FS9651 External hose clamp
2 FS9652 External suction head holder
3 FS7510 Shaft
4 FS7515 Adapter
5 FS9653 External suction head
6 FS9665 Clips
7 GU6025 Rubber List

ALL PARTS USED BY FRAME NO. 077

1

5
64

2

7

3



22

KEY PART CODE DESCRIPTION DIV.

1L FS1020 Water Tank Left
1R FS1025 Water Tank Right
2 FS8050 Filling water tank
3 FS1609 Suction hose Rear
4 FS1695 Rem
5 FS1690 Hose Clamp

FIG. 17 WATER TANK

1

2

4

5

5

3



23

KEY PART CODE DESCRIPTION DIV.

1 FSA52 Coupling for suction tube Rear
2 BM5242 M12x25 Unbraco
2a BM2630 M12 Flat Washer
3 FS6712 Horn tap 4mm
3a FS6710 Horn tap 5mm
4 BM1726 M12x35
4a BM2630 M12 Flat Washer
5 FSB414 Lock plate 4mm
5a FSB53 Lock plate 5mm
6 ST9118 Lock Clips 
7 FS8220 O-ring
8 FS1690 Hose Clamp

FIG. 18 PARTS SUCTION TUBE

1

2
3

4

5
6

78



24

KEY PART CODE DESCRIPTION DIV.

1 FSA211 Rear coupling (Unit) 
2 BM1110 M6x10
2a BM2615 M6 Flat Washer
2b BM2725 M6 Spring Washer
3 FSA319 Hatch rear coupling
4 FSB37 Hatch mounting
5 BM5650 Bolt
5a ST90281 Spring
5b BM2610 M5 Flat Washer
6 ST9016 Spring for Rear coupling (Unit) 
7 BM2021 M8 Locknut
8 GU3013A Rubber Mount
9 BM5340 Bolt
10 FSB36 Bracket for Rear coupling (Unit)
11 FSB218 Bracket plate for Rear coupling (Unit)
12 FS8220 O-ring
13 FSF1.5 Cover plate under cab
14

FIG. 19 PARTS SUCTION TUBE

1

2

3 4 6

5

7 8

9 10

11

13

12

13



25

FIG. 18 PARTS SUCTION TUBE

1

2

3

4

5

6

7

8

KEY PART CODE DESCRIPTION DIV.

1 ST3552 Guide plate horn
2 BM5242 12x25 Unbraco

2A BM2630 12mm facet washer
2B BM5379 12x25 Recessed FZB
3 FS6718 Tap to the front horn 

3A FS6716 Nut for front horn
4 FSA54 Coupling rear
5 FS1690 Hose Clamp
6 FSB415 Lock plate
7 ST9118 Ring Split
8 FS8220 O-ring seal



26

KEY PART CODE DESCRIPTION DIV.

1 FSA130 Adapter Horn
2 FS7370 Lock
2a HYD5059 Nut
3 ST3065B Radiator grille
4 DIV2240 Hinge 
5

FIG. 19 PARTS SUCTION TUBE

1

2

3

4



27

KEY PART CODE DESCRIPTION DIV.

1L FS1855 Oil pipe Left
1R FS1850 Oil pipe Right
2 FS1860 Drain pipe
2a FS1870 Drain pipe 2
3 BM2615 M6 Flat Washer
3a BM1134 M6x35
3b HYD4785 Pipe holder
4 BM2615 M6 Flat Washer
4a BM1126 M6x25
4b HYD4780 Pipe holder
5 FSB226 Swivel holder
6 FS2810 Swivel 1/2
7 FS2814 Swivel 1/4
8 HYD4755 Clamping fittings 
9 HYD4750 Clamping fittings
10 HYD4724 Nippel
11 HYD4710 Nippel
12 HYD5310 1/4 Tredoring
12a HYD5318 1/2 Tredoring

FIG. 20 HYDRAULIC PIPES

1

2

3

5 6 7

12

4

98 10 11

12A



28

KEY PART CODE DESCRIPTION DIV.

1 FSA121 Bottom Frame
2 FS7370 Lock bottom frame
3 FSB230 Hose protection

FIG. 20 BOTTOM FRAME

1

2

3



29

KEY PART CODE DESCRIPTION DIV.

1 FSB231 Cover plate behind
2 DIV2130 Screw for cover
3 FEG1060 Trolley for sweep suction 2030/2040
3a FEG1061 Trolley for sweep suction 2045
3b FEG1062 Trolley for sweep suction 2060
4 FS7420 Swivel wheel for trolley
5 FS7426 Wheel for trolley

FIG. 21 TROLLEY FOR SWEEP SUCTION

5

1

2

4

3



30

KEY PART CODE DESCRIPTION DIV.

1 FS1510 Side Brush
2 FSA36 Mounting plate side Brush

FIG. 22 FRONT SWEEPER

1
2



31

KEY PART CODE DESCRIPTION DIV.

1 FS1605 Hose Front
2 FS1607 Hose Under Cabin
3 FS1609 Hose Tank
4 FS1600 Hose Extern
5 FS1603 Hose Extern new
6 BM9249 Hose Clamp
7 FS1690 Hose Clamp

FIG. 23 HOSE

1

2

3

4

5



32

KEY PART CODE DESCRIPTION DIV.

1 FSB213 Cover suction wing old
2 FS1048 Cover suction wing  new

FIG. 24 COVER SUCTION WING

1 2



33

KEY PART CODE DESCRIPTION DIV.

1 FS8210 Large rubber strip for Door
2 FS8215 Small rubber strip for Door
3 GU6070 Rubber list cyclonic House
4 GU6510 Rubber cover suction wing
5 GU4090 Gasket for external suction head

FIG. 25 RUBBER PARTS

1 2 3 4 5



34

KEY PART CODE DESCRIPTION DIV.

1 FS2520 Cylinder for sweep arms
2 HYD2350 Bearing
3 FS2530 Cylinder for tip
4 HYD2315A Bearing
5 FS6722 Nagle   
6 FS8230 O-ring 

FIG. 26 CYLINDER

1

3

2

4

5

6



35

KEY PART CODE DESCRIPTION DIV.

1 EL2546 7 pole plug
2 EL2552 3 pole plug 

FIG. 27 ELECTRICAL PARTS

1

2



36

FIG. 81 HYD. HOSE LISTING  FS 1010

¼” HYD HOSE LISTING FRONT-UNIT FS 1010 (1. lags Min: 200 bar.)
Parts no. Position From Fittings Position To Fittings L. mm Pcs

FS1910 Right engine inside Straight Balancing valve port: Reg 90* 450 1

FS1914 Top Right engine inside Straight Left engine inside top Straight 480 1

FS1916 Quick couplings motor 
function chassis

Straight Motor roller brush top 45* 144 1

FS1918 Left engine inside bottom Straight Balancing valve port: T-T-stk Straight 740 1

FS1926 Bulkhead at the bottom right 
inside the front

90* Motor roller brush top 45* 560 1

FS1936 Bulkhead left outer front 45* Quick couplings left at 
cabin

Straight 400 2

FS1939 Bulkhead middle exte-
rior front

45* Quick couplings right at 
cabin

Straight 400 2

FS1930 Motor roller brush bottom 45* Balancing valve port: P 90* 660 1

FS1934 Bulkhead left outer front 90* Quick couplings left at cabin Straight 320 2

FS1938 Bulkhead middle exterior front 90* Quick couplings inside on the left 
of the cabin

Straight 320 1

FS1944 Left engine inside bottom Straight Parallel arm right bottom Straight 1200 1

FS1946 Parallel arm right at the top Straight Parallel arm left at the top Straight 1940 1

FS1949 Parallel arm left bottom Straight Quick couplings left at 
cabin

90* 1170 1

FS1951 Cylinder to swing inside 
R/L

90* Bulkhead left inner
Bulkhead right middle 
inner

90* 350 2

FS1951A Cylinder to swing the 
outer R/L

90* Bulkhead left middle inner
Bulkhead right top inner

90* 440 2

FS1948 Parallel arm left bottom Straight Balancing valve port: T-T-stk 90* 1170 1

FS1950 Cylinder to swing inside R/L 90* 6-way valve at the front on the 
side

90* 140 2

FS1952 Cylinder to swing the outer R/L 90* 6-way valve at the rear on the 
side

90* 220 2

FS1953 Bulkhead middle left inside 90* 6-way valve on the bottom Straight 240 1

FS1955 Bulkhead bottom left inside 90* 6-way valve on the top Straight 280 1

FS1957 Bulkhead bottom right outer 90* Water coupling on cabin Straight 380 1

The hoses written in red is for Optimizer and Trend models



37

¼” HYD HOSE LISTING REAR-UNIT FS 1010 (1. lags Min: 200 bar.)
Parts no. Position From Fittings Position To Fittings L. mm Pcs

FS1954 Lifting cylinder R / L bottom 45* T-piece top Straight 270 2

FS1956 Lifting cylinder R / L top Banjo T-piece bottom Straight 590 2

FS1959 Couplings maneuvre 
back top

Straight T-piece top 90* 520 1

FS1961 Couplings back bottom Straight T-piece bottom 90* 560 1
FS1963 Drain Coupling rear Straight 1/4 Swivel 90* 650 1
FS1958 Couplings maneuvre back top Straight T-piece top 90* 370 1

FS1960 Couplings back bottom Straight T-piece bottom 90* 380 1

FS1962 Drain Coupling rear bottom Straight 1/4 Swivel 90* 780 1

FS1964 1/4 Swivel Straight Hydraulic pipes under tank 90* 1050 2

FS1966 Hydraulic pipes Straight Bulkhead cyclone 90* 750 1

FS1942 Bulkhead cyclone Straight Drain blower motor 90* 570 1

⅜“ HYD HOSE LISTING FRONT UNIT FS 1010 (1. lags Min: 200 bar.)
Parts no. Position From Fittings Position To Fittings L. mm Pcs

FS1970 Bulkhead top inside 90* Flow control valve port T 90* 300 1

FS1973 Bulkhead top inside 90* Coupling drain on cabin Straight  350 1

FS1971 Bulkhead top outside 45* Coupling drain on cabin Straight 380 1

½“ HYD HOSE LISTING REAR UNIT (1. lags Min: 200 bar.)
Parts no. Position From Fittings Position To Fittings L. mm Pcs

FS1990 Bulkhead on cyclone Straight  Blower Motor Port: T Straight  280 2

FS1992 Swivel Straight  PTO rear lower Straight  800 1

FS1994 Swivel Straight  PTO rear top Straight  600 1

FS1991 Swivel Straight PTO rear lower Straight 950
FS1993 Swivel Straight PTO rear top Straight 660
FS1997 Bulkhead on cyclone P 90* Hydraulic piping suction box Straight 410 1xxx

FS1998 Bulkhead on cyclone T 90* Hydraulic piping suction box Straight 370 1xxx

FS1999 Swivel R/L 90* Hydraulic piping suction box Straight 800 2xxx

⅜“ HYD HOSE LISTING REAR UNIT (1. lags Min: 200 bar.)
Parts no. Position From Fittings Position To Fittings L. mm Pcs

FS1980 Blower Motor Port: T 90* Check valve Straight  130 1

FS1982 Check valve 90* Blower Motor Port: P 90*  190 1

FS1983 Blower Motor Port: T 90* Soft start valve gate: 2 Straight 350 1

FS1984 Blower Motor Port: P 90* Soft start valve gate: 1 Straight 90 1

FIG. 81 HYD. HOSE LISTING  UNIT FS 1010

The hoses written in red is for Optimizer and Trend models



38

JOYSTICK
¼” HYD HOSE LISTING FRONT-UNIT FS 1010 (1. lags Min: 200 bar.)

Parts no. Position From Fittings Position To Fittings L. mm Pcs

FS1914 Top Right engine inside Straight Left engine inside top Straight 480 1

FS1926 Bulkhead at the bottom right 
inside the front

90* Motor roller brush top 45* 560 1

FS1934 Bulkhead left outer front 90* Quick couplings left at cabin Straight 320 2

FS1938 Bulkhead middle exterior front 90* Quick couplings inside on the left 
of the cabin

Straight 320 1

FS1944 Left engine inside bottom Straight Parallel arm right bottom Straight 1200 1

FS1946 Parallel arm right at the top Straight Parallel arm left at the top Straight 1940 1

FS1950 Cylinder to swing inside R/L 90* 6-way valve at the front on the 
side

90* 140 2

FS1952 Cylinder to swing the outer R/L 90* 6-way valve at the rear on the 
side

90* 220 2

FS1953 Bulkhead middle left inside 90* 6-way valve on the bottom Straight 240 1

FS1955 Bulkhead bottom left inside 90* 6-way valve on the top Straight 280 1

FS1957 Bulkhead bottom right outer 90* Water coupling on cabin Straight 380 1

JOYSTICK
⅜“ HYD HOSE LISTING FRONT UNIT FS 1010 (1. lags Min: 200 bar.)

Parts no. Position From Fittings Position To Fittings L. mm Pcs

FS1970 Bulkhead top inside 90* Flow control valve port T 90* 300 1

FS1974 Motor roller brush bottom 45* Motor side brush bottom Straight 640 1

FS1975 Motor side brush R top Straight Bulkhead L top  90* 1150 1

FS1976 Motor side brush L bottom Straight Bulkhead L top 90* 380 1

¼” HYD HOSE LISTING FOR THE 2 PROTOTYPE
FS1986 Bulkhead L bottom 90* Cyl. swing L + 90* 350 1

FS1987 Bulkhead L In the middle 90* Cyl. swing L - 90* 440 1

FS1988 Bulkhead R bottom 90* Cyl. swing R + 90* 350 1

FS1989 Bulkhead R In the middle 90* Cyl. swing R - 90* 440 1

FS1989A Bulkhead L top 90* Arm L bottom Straight 1110 1



39

Part code                                  Page Part code                                  Page

BM1110	 …………….	 23	
BM1126	 …………….	 24	
BM1134	 …………….	 24	
BM1138	 …………….	 6	
BM1276	 …………….	 14	
BM1318	 …………….	 11	
BM1322	 …………….	 8	
BM1324	 …………….	 13	
BM1350	 …………….	 6	
BM1350	 …………….	 8	
BM1518	 …………….	 13	
BM1642	 …………….	 6	
BM1726	 …………….	 22	
BM1734	 …………….	 8	
BM1918	 …………….	 15	
BM2006	 …………….	 8	
BM2006	 …………….	 10	
BM2011	 …………….	 6	
BM2021	 …………….	 8	
BM2021	 …………….	 23	
BM2041	 …………….	 6	
BM2041	 …………….	 8	
BM2041	 …………….	 11	
BM2051	 …………….	 15	
BM2402	 …………….	 18	
BM2540	 …………….	 8	
BM2610	 …………….	 8	
BM2610	 …………….	 10	
BM2610	 …………….	 18	
BM2610	 …………….	 23	
BM2615	 …………….	 23	
BM2615	 …………….	 24	
BM2620	 …………….	 6	
BM2620	 …………….	 8	
BM2620	 …………….	 13	
BM2625	 …………….	 13	
BM2630	 …………….	 6	
BM2630	 …………….	 11	
BM2630	 …………….	 13	
BM2630	 …………….	 22	
BM2635	 …………….	 15	
BM2725	 …………….	 23	
BM2730	 …………….	 8	
BM2730	 …………….	 8	
BM2735	 …………….	 13	
BM2740	 …………….	 13	
BM2810	 …………….	 11	
BM5242	 …………….	 22	
BM5250	 …………….	 11	
BM5250	 …………….	 13	
BM5335	 …………….	 9	

BM5340	 …………….	 8	
BM5340	 …………….	 23	
BM5397	 …………….	 10	
BM5402	 …………….	 13	
BM5650	 …………….	 23	
BM9246	 …………….	 20	
DIV2112	 …………….	 10	
DIV2130	 …………….	 26	
DIV5052	 …………….	 18	
DIV8038	 …………….	 20	
EL2546	 …………….	 32	
EL2552	 …………….	 35	
EL8122	 …………….	 32	
FEG1060	 …………….	 26	
FS1010	 …………….	 18	
FS1020	 …………….	 21	
FS1025	 …………….	 21	
FS1035	 …………….	 18	
FS1037	 …………….	 18	
FS1045	 …………….	 19	
FS1450	 …………….	 16	
FS1452	 …………….	 16	
FS1510	 …………….	 27	
FS1530	 …………….	 14	
FS1600	 …………….	 28	
FS1605	 …………….	 28	
FS1607	 …………….	 31	
FS1609	 …………….	 21	
FS1609	 …………….	 28	
FS1630	 …………….	 20	
FS1690	 …………….	 10	
FS1690	 …………….	 12	
FS1695	 …………….	 21	
FS1710	 …………….	 9	
FS1850	 …………….	 24	
FS1855	 …………….	 24	
FS1860	 …………….	 24	
FS1910	 …………….	 33	
FS1914	 …………….	 33	
FS1918	 …………….	 33	
FS1926	 …………….	 33	
FS1930	 …………….	 33	
FS1934	 …………….	 33	
FS1938	 …………….	 33	
FS1942	 …………….	 33	
FS1944	 …………….	 33	
FS1946	 …………….	 33	
FS1948	 …………….	 33	
FS1950	 …………….	 33	
FS1952	 …………….	 33	
FS1953	 …………….	 33	



40

Part code                                  Page Part code                                  Page

FS1954	 …………….	 33	
FS1955	 …………….	 33	
FS1956	 …………….	 33	
FS1957	 …………….	 33	
FS1958	 …………….	 33	
FS1960	 …………….	 33	
FS1962	 …………….	 33	
FS1964	 …………….	 33	
FS1966	 …………….	 33	
FS1970	 …………….	 33	
FS1973	 …………….	 33	
FS1980	 …………….	 34	
FS1982	 …………….	 34	
FS1983	 …………….	 34	
FS1984	 …………….	 34	
FS1990	 …………….	 34	
FS1992	 …………….	 34	
FS1994	 …………….	 34	
FS1997	 …………….	 34	
FS1998	 …………….	 34	
FS1999	 …………….	 34	
FS2010	 …………….	 11	
FS2014	 …………….	 14	
FS2015	 …………….	 14	
FS2019	 …………….	 15	
FS2020	 …………….	 15	
FS2021	 …………….	 15	
FS2025	 …………….	 15	
FS2520	 …………….	 31	
FS2530	 …………….	 31	
FS2710	 …………….	 15	
FS2712	 …………….	 15	
FS2715	 …………….	 15	
FS2810	 …………….	 24	
FS2814	 …………….	 24	
FS4050	 …………….	 9	
FS4080	 …………….	 9	
FS4086	 …………….	 9	
FS4090	 …………….	 9	
FS4107	 …………….	 9	
FS5010	 …………….	 9	
FS5014	 …………….	 9	
FS5556	 …………….	 20	
FS6405	 …………….	 11	
FS6410	 …………….	 11	
FS6415	 …………….	 11
FS6505	 …………….	 14	
FS6510	 …………….	 14	
FS6710	 …………….	 22	
FS6712	 …………….	 23	
FS6720	 …………….	 11	

FS6722	 …………….	 31	
FS6723	 …………….	 18	
FS6730	 …………….	 11	
FS7010	 …………….	 12	
FS7370	 …………….	 25	
FS7370	 …………….	 25	
FS7386	 …………….	 10	
FS7402	 …………….	 6	
FS7403	 …………….	 6	
FS7403A	 …………….	 6	
FS7403B	 …………….	 6	
FS7404	 …………….	 6	
FS7405	 …………….	 13	
FS7407	 …………….	 13	
FS7410	 …………….	 6	
FS7415	 …………….	 6	
FS7420	 …………….	 26	
FS7426	 …………….	 26	
FS8010	 …………….	 9	
FS8012	 …………….	 9	
FS8050	 …………….	 21	
FS8210	 …………….	 30	
FS8211	 …………….	 18	
FS8215	 …………….	 30	
FS8220	 …………….	 23	
FS8230	 …………….	 31	
FS9650	 …………….	 20	
FSA121	 …………….	 25	
FSA211	 …………….	 24	
FSA23	 	 …………….	 20	
FSA24	 	 …………….	 17	
FSA310	 …………….	 18	
FSA319	 …………….	 23	
FSA36	 	 …………….	 27	
FSA38	 	 …………….	 7	
FSA49	 	 …………….	 15	
FSA52	 	 …………….	 22	
FSA58	 	 …………….	 8	
FSA58	 	 …………….	 13	
FSA59	 	 …………….	 6	
FSB213	 …………….	 29	
FSB218	 …………….	 23	
FSB226	 …………….	 24	
FSB321	 …………….	 26	
FSB36	 	 …………….	 23	
FSB37	 	 …………….	 23	
FSB414	 …………….	 23	
FSB53	 	 …………….	 22	
FSF213	 …………….	 8	
FSF2131	 …………….	 8	
FSF2131	 …………….	 11	



41

Part code                                  Page Part code                                  Page

FSF27	 	 …………….	 13	
FSF29		 …………….	 8	
FSF82		 …………….	 11	
FSF80L	 …………….	 11	
FSF80R	 …………….	 11	
FSF510	 …………….	 6	
FSF54		 …………….	 8		
FSF81R	 …………….	 11
FSF81L	 …………….	 11	
FSF84		 …………….	 13	
FSF86		 …………….	 11	
GU3013A	 …………….	 23	
GU4090	 …………….	 20	
GU4090	 …………….	 30	
GU6070	 …………….	 17	
GU6070	 …………….	 30	
GU6510	 …………….	 30	
HYD2250	 …………….	 8	
HYD2315A	 …………….	 31	
HYD2350	 …………….	 12	
HYD2350	 …………….	 31	
HYD4710	 …………….	 24	
HYD4715	 …………….	 8	
HYD4715	 …………….	 9	
HYD4724	 …………….	 24	
HYD4750	 …………….	 24	
HYD4755	 …………….	 24	
HYD4780	 …………….	 24	
HYD4785	 …………….	 24	
HYD5310	 …………….	 24	
HYD5318	 …………….	 24	
HYD9810	 …………….	 8	
MOT9141	 …………….	 9	
ST4022	 …………….	 7	
ST4025	 …………….	 7	
ST9015	 …………….	 20	
ST9016	 …………….	 23	
ST9021	 …………….	 11	
ST90281	 …………….	 23	
ST9118	 …………….	 23



42

Producent: 
Lindholdt Maskiner A/S 
6818 Årre DK.

Specifications subject to change.

We reserve the right to make changes to the machine without at the same time these instructions are 
change.


